Tuesday, February 7, 2023 at 1:00 PM
Valley Sanitary District Board Room
' ’ 45500 Van Buren St., Indio, CA 92201

OPERATIONS
COMMITTEE MEETING
AGENDA

Valley Sanitary District is open to the public and board meetings will be conducted in person. In
addition to attending in person, members of the public may view and participate in meeting via the
following:

Zoom link: https://usO6web.zoom.us/j/82237499039
Meeting ID: 822 3749 9039

To address the Board of Directors during the virtual live session via zoom, please email the Clerk of
the Board at hgould@ valley-sanitary.org or, alternatively, during the specific agenda item or general
comment period (i.e. non-agenda items), please use the "raise your hand" function in zoom in order
[...]
the VSD to complete within 18-months of the Order being finalized an Ammonia
Technical Study. The purpose of this technical study was to evaluate the ability of
VSD’s wastewater treatment facility to reduce ammonia discharges into the Coachella
Valley Whitewater Storm Water Channel. Normally when a Regional Board requires
such a technical study, a pending or potential effluent discharge requirement
modifications to the plant’'s NPDES permit is looming.

The results of the 18-month ammonia technical study demonstrated that even though
there was a reduction in the ammonia concentration in the plant effluent discharge to
the receiving waters it would not be enough to meet possible proposed NPDES permit
ammonia requirements. The ammonia trends data averages from the technical study
indicated that the plant’s influent flow averaged 56 mg/L of ammonia. After primary and
secondary treatment, the effluent ammonia concentration averaged 3.9 mg/L
(Attachment 1, Valley Sanitary District Ammonia Study Technical Report, 12/09/2021).

After | became the new Chief Plant Operator for VSD in November of 2021, | wanted to
farther evaluate additional treatment modifications that could, with a minimum of cost,
provide effluent ammonia concentrations levels averaging below 2.0 mg/L. This is the
range that | assumed might be listed for the new NPDES permit ammonia limit for the
VSD activated sludge treatment facility.

Debra A. Canero Mike L. Duran Scott A. Sear Jacky S. Barnum William R. Teague General Manager
President Vice President Secretary/Treasurer Director Director Beverli A. Marshall



EE——— — _ ____———— s ___ ===y
N

Pilot Project Plan of Study

A pilot study would require one of the plant’s four aeration basins to be modified into
different process control treatment processes to test each processes’ ability to remove
ammonia from the plant effluent. Basin No. 4 was chosen as the test basin for the pilot
study (Attachment 2, Aerial View of VSD facility). This allowed the different process
modifications to be made without impacting the entire activated sludge process.

Phase 1 of the pilot study was to modify the current plant to determine what the lowest
discharge results we could obtain with no physical modifications to the treatment
process. The first process modification to be evaluated was to use the Step Feed
process control configuration. This was the simplest modification to be made because it
only required diverting the influent flow to different anoxic and aerobic zones in the
aeration basin using already installed gate valves (Attachment 3, Diagram of Phase 1
treatment modification).

Phase 1 did not significantly lower the effluent ammonia concentration limits to 2.0 mg/L
or below. Phase 1 probably failed because baffles were not installed between the
various anoxic and aerobic zones in the aeration basins. Baffles between the anoxic —
aerobic zones with surface or subsurface mixers would have increased the nitrification —
denitrification but how much was not known (Attachment 4, Facility Process Control
Modification to Consistently Remove Ammonia and Total Nitrogen, 02/01/2022).

Phase 2 changed the process control process to the Single Sludge, Pre-Anoxic Zone
process configuration (Modified Ludzak-Ettinger [MLE] configuration) (Attachment 5,
Diagram of Phase 2 treatment modification). This required constructing a temporary
internal high nitrate pipeline from the backend of the aeration basin to the front of the
anoxic selector of Basin No. 4. This was done by repurposing facility equipment and
pumps and using temporary plastic pipe to do this job. During this phase, Basin No. 3
was also set up to serve as the control for the pilot study. After Basin No. 4 treatment
process was stabilized, this phase was successful in developing consistent, reliable,
nitrification/ denitrification with effluent ammonia levels averaging below 2.0 mg/L or
less. (Attachment 6, Facility Process Control Modification to Consistently Remove
Ammonia and Total Nitrogen — Phase 2).

The final phase evaluated the Membrane Bioreactor (MBR) configuration. This would
have worked excellently but was not physically evaluated because the cost of the MBR
modules would have been considerable and did not fit into the scope of this project.
This phase was evaluated by considering other facilities that used MBRs to remove
ammonia and total nitrogen level to very low levels.

Results

The pilot study lasted from 02/07/2022 until 10/31/2022. There were three specific
periods to the pilot study. The first period lasted from 02/07/2022 until 08/10/2022.
During this period we ran the Aeration Basin No.4 in the Step Feed process
configuration and began transitioning to the MLE process. During this time the plant



= — =g
N

ammonia concentration from Aeration Basin No. 4 was between 15.4 mg/L to 0.3 mg/L
for an average of 11.6 mg/L. The cause for this difference was the failure of the Step
Feed to provide the level of treatment results we expected. This was probably caused
by the inconsistent separation of the anoxic and aerobic zones because of a lack of
baffles between the zones.

The second period was the upset period in which we had two significant treatment plant
upsets both caused by operator error. Both were caused by a plant problem which was
responded to incorrectly by the plant operation staff which caused the plant to waste too
much sludge which caused the process to lose all treatment nitrification. This is
supported by the Alkalinity Graphs (Attachment 7, Graphs) that show the alkalinity level
coming into Basin No. 4 and the alkalinity level going out of Basin No. 4 were basely the
same. There was no drop in alkalinity which you would expect in a fully nitrify basin.

The final period is the fully nitrify period. This lasted from 08/12/2022 until 10/31/2022.
During this time the average effluent ammonia concentration averaged 2.3 mg/L.
Adequate nitrification — denitrification was taking please which was demonstrated by the
reduction in alkalinity taking place across the aeration basin.

Recommendations

Staff recommends that the Committee discuss the possibility of what kind of plant
modifications could be used if the RWQCB places effluent ammonia limitations in the
VDS'’s facility next NPDES permit. Lower cost process modifications could be made to
the current treatment plant configuration that will result in effluent ammonia reductions
to 2.0 mg/L or less on a consistent and reliable basis, but these would only temporarily
fix the problem. A complete design and modification would be needed to permanently
resolve the problem.

Attachments

Attachment 1:  Valley Sanitary District Ammonia Study Technical Report, 12/09/2021

Attachment 2:  Aerial View of VSD facility

Attachment 3:  Diagram of Phase 1 treatment modification

Attachment 4.  Facility Process Control Modification to Consistently Remove Ammonia
and Total Nitrogen, 02/01/2022

Attachment 5: Diagram of Phase 2 treatment modification

Attachment 6.  Facility Process Control Modification to Consistently Remove Ammonia
and Total Nitrogen — Phase 2

Attachment 7: Graphs

Cc:  Jose Figueroa-Acevedo, Ph.D., P.E. WRC Engineer, State of California Colorado
River Basin Regional Water Quality Control Board.



= sy}
N

James Mills, VSD Operations Supervisor
Augustine Tijerina, VSD Facility Maintenance Supervisor

Anna Bell, VSD Laboratory and Compliance Supervisor



~
THra-tSes
- - AT D

Scott Sear, Fras.dent
Dennis Coleman, Vce Prasident
Debra Canero, Secrezrary Trzasurer

. ’ Mike Duran, Dirsctor
William Teague, Diractor

Ccenerar Managen

VS D Beverli A, Marshall

December 9, 2021

Kai Dunn, Ph.D, P.E

Senior WRC Engineer - NPDES/Stormwater/401 WQC Unit Chief

State of California Colorado River Basin Regional Water Quality Control Board
73720 Fred Waring Drive, Suite 100

Palm Desert, CA 92260

Dear Dr. Dunn:
SUBJECT: VALLEY SANITARY DISTRICT AMMONIA STUDY TECHNICAL REPORT

Attached you will find Valley Sanitary District’s (VSD) Board required Ammonia
Study Technical Report to evaluate the potential actions to reduce ammonia discharges
into the Coachella Valley Whitewater River Storm Water Channel. This study was
required by Board Order R7-2020-0007 and had to be completed within 18-months of
the effective date of the Ammonia Work Plan approval. The Board Order R7-2020-
0007 became effective on April 1, 2020, and the work plan was approved in June
2020. Based upon my inquiry of those directly responsible for gathering the
information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete.

| am the new Facility Operations Manager and Chief Plant Operator for the
District. My SWRCB Grade V Wastewater Operator certification number is 9778 and it
expires on 07/02/2023. If you have any questions concerning this report, please let
me know.

Sincerely yours,
Py N
‘\J ad /)7 . fg AN e

Dave Commons

Facility Operations Manager
Valley Sanitary District
45500 Van Buren Street
indio, CA 92201

Attachment

26



Directors

Scott Sear, FPresidznt
Dennis Coleman,
Debra Canero, Secratary "Traasicer

-
' ' Mike Duran, Director
William Teague, Direcior

General Marager:

VSD Beverli A. Marshall

December 01, 2021

Kai Dunn, Ph.D., P.E.

Senior WRC Engineer — NPDES/Stormwater/401 WQC Unit Chief
California Regional Water Quality Control Board

Colorado River Basin Region

73-720 Fred Waring Drive, Suite 100

Palm Desert, CA 92260

Dear Mr. Kai Dunn:
SUBJECT: VALLEY SANITARY DISTRICT AMMONIA STUDY TECHNICAL REPORT

In accordance with Board Order R7-2020-0007, within 18-months of the effective date of the
Ammonia Work Plan approval, Valiey Sanitary District (VSD), is to submit an ammonia study
technical report. Order R7-2020-0007 became effective on April 1, 2020, and the work plan was
approved June 2020. The study was to evaluate the potential actions to reduce ammonia
discharges into the Coachella Vailey Storm Water Channei.

VSD Wastewater Treatment Plant

Referring to Figure 1 and Figure 2, the wastewater treatment plant consists of two separate
treatment systems: an activated sludge treatment system with a design capacity of 10 mgd and
an oxidation pond treatment system with a design capacity of 2.5 mgd. Piant influent flow is
directed to primary clarifiers after going through mechanical bar screens and the grit chamber.
After the primary clarifiers, flow is apportioned between the activated sludge treatment system
and the oxidation pond treatment system.

The activated sludge treatment system consists of anoxic selectors, aeration basins, secondary
clarifiers, and a dedicated chiorine contact chamber. Former primary clarifiers are used for the

anoxic selectors.

The oxidation pond system consists of two oxidation ponds (Ponds 2 and 3), and two smaller
cells (North and South). The flow pattern through the pond system usually begins in a series
starting with Pond 2 then into the two cells then into Pond 3. When the two cells are being

27



VSD Ammonia Technical Report December 01, 2021

used for collection and treatment of waste activated sludge, the two cells commonly are
isolated and flow from Pond 2 goes directly to Pond 3. Pond 3 effluent flows to a dedicated

chlorine contact chamber.

Chlorinated effluent from each chlorine contact chamber is combined and dechlorinated prior
to discharge to the Coachella Valley Storm Water Channel. For the period from June 2015
through March 2020, the average flow from the activated sludge treatment system was 4.40
mgd. The average flow from the oxidation pond treatment system was 1.39 mgd. On average,
the pond effluent comprises 24% of the combinad outfall effluent discharge.

In April of 2021, the oxidation pond treatment system was discontinued and no longer
contributes to the final discharge. All flow from the primary clarifiers is directed through the
activated sludge treatment system. Only waste streams contribute to the pond system.

There is often no flow upstream of the VSD outfall in the Coachella Valley Storm Water
Channel. Therefore, the effluent flow is often the only flow present in the channel at the
downstream receiving water monitoring location.

Work Plan
The current permit requires VSD to analyze a grab sample once per month for ammonia, as N

(NH3-N), at sample location EFF-001C. These compliance samples are sent to a contract
laboratory for analysis.

Per the approved ammonia study, VSD has been utilizing the following sampling plan to
monitor the performance of the process changes that began in mid-2019 and to continue to
make adjustments as needed. VSD staff have been analyzing 24-hour composite samples
weekly for ammonia, as N, taken at the following locations (see Figure 2 and Table 1):

* INF-001 (treatment plant influent)

e Primary clarifier effluent (activated sludge and pond system influent)

» EFF-001A (activated sludge treatment process effluent)

» EFF-001B (oxidation pond treatment process effluent) — offline as of April 2020
e EFF-001C {combined final effluent after dechlorination)

At a minimum, samples were collected from the above locations for ammonia. The intent of
sampling the was to accumulate a robust data set and to identify seasonal variability in
ammonia concentrations and/or changes in operational strategies that may be needed to offset
variability. Samples were analyzed in-house, in VSD’s wastewater treatment plant laboratory.

Sample results from these locations enabled VSD staff to observe and trend ammonia
concentrations and removals throughout the treatment processes. Supporting samples of
process data were collected to more closely evaluate processes as needed.

28



VSD Ammonia Technical Report December 01, 2021

Examples of process data at the activated sludge plant are mixed liquor suspended solids
(MLSS) and dissolved oxygen (DO). A MCRT, of no less than seven (7) days, was used to
calculate wasting values to maintain a healthy population of organisms capable of nitrifying
ammonia in the activated sludge process. DO probes receive real time data from a single point
in each of the four (4) aeration tanks in operation. This real time data is used to automatically
adjust airflow to the aeration tanks based on an assigned DO setpoint. The DO setpoint has
been assigned no less than 2.0 mg/L to ensure that there is adequate DO for nitrification. VSD
staff collect DO values from multiple points of the aeration tanks with the use of a handheld
field probe, as needed, to assess variability of DO levels within the tanks.

To ensure enough air is being provided in the treatment ponds, the handheld field probe will
also be used to collect DO values at the effluent end of each pond in series. Values will be
collected daily. The D.O. value leaving the final pond should be maintained above 2 mg/L. After
April 2021, VSD staff collect D.O. values on the final pond to ensure enough air to maintain
stability of pond conditions even though no discharge is occurring from the pond system.

In addition to the monitoring described above, during the study VSD has conducted additional
monitoring and observations to assess other changes that may result from the process
modifications. Examples of the monitoring included plant energy usage, secondary sludge
settleability, alkalinity, activated sludge microbiology {e.g., evidence of filamentous or foam
producing organisms) and final effluent quality, assessed primarily in terms BOD, TSS, and NHs-
N)

Tabie 1. Ammonia Study Sampling Plan

Sample Location Sample Type Frequency | Duration
INF-001 — treatment plant influent 24-hr composite | Weekly 12 months
Primary clarifier effluent - activated sludge 24-hr composite | Weekly 12 months
and pond system influent

EFF-001A - activated sludge treatment 24-hr composite | Weekly 12 months
process effluent

EFF-001B - oxidation pond treatment 24-hr composite | Weekly 12 months
process effluent (discontinued April 2021)

EFF-001C - final effluent after dechlorination | Grab Monthly 12 months
INF-001 — treatment plant influent Grab Monthly 12 months
[...]
ze02/v/y

ze02/1/v

T207/0€/€
TT07/BT/E
7e0z/st/e
zeoz/ee/e
ze0z/Te/e
Tz07/81/¢
czoz/ot/e
Tzoz/vi/e
720Z/11/€
T702/6/¢€

ze0z/L/e

2zoT/v/E

Tz0T/T/E

z202/5t/T
zoe/Te/t
Te07/81/C
Tz07/91/T
20z/vi/T
7202/11/2
T207/6/2

oT/Lit



8y

w6’
000
€E0
1s0

feui
SN

€0
T0
(A
€0
90
o
S0
0
€0

€0

TZ°0
ST'0
vE0
ST'0
600

or'tt
0z'o
S8'S
18

‘HIE AV
1N

L0t
S0t
6
801
8
901
S0t
€01
1t
it

9L

08'€T
0E0
SE'9
18's

‘Havay
NenIN

oot
16
88
98
b4
T6
€01
96
9'6
Tot

05’6
ST0
LT
ET'E

sy
s1enN

599
98
L
§'s
9's
T's
9's
S'6
19 4

€T
LT

or'L
0z'o
9’0
850

Aewyg
aenIN

o
S0
vo
6€°0
9’0
TE0
LE'Q
6¥°0
8E°0

09'SE 00'SE or'z9 00692
oT'0 LT°0 0’9z 00'v1T
SO'E or's 09's¢ 05°L¥T
StL €L'8 0S'LE 8€'Z79T

‘yacavy yavavy  Aewyd y3sav
i v A ey
T 8T 1343 ozt
[A) €T LEE 9Tt
ST T 9€E 141
[4 ST S'SE 41
€ XA [A:14 k4]
9T 91 14:14 w
T 60 T'6C It
60 90 1414 141
S0 S0 113 TET
€0 S0 (349
9'tE

T 141 TTE 1749
980 9'0 TTE 621
99'0 90 L'82 LT
9’0 St'o STE 871
80 90 [3x43 821
X4 S50 S'vE 6ET
60 850 9'SE LET
ST 1 L'1E 13
9t L1 v'iE 0sT
60 860 €62 1141
990 80 €'6C wt
96°'E E'EE S9T
ST €T 60t 3129
9 S6't 8'9¢ S6T
[4 L &4 1€ 129
690 640 g'EE BTT
€9 'S T'SE st
[43 (41 e ST
Ly Ts fa43 6ST
26 16 zote LT
9 €9 L 443 69T
TL 69 (443 €91
Tot 9’8 9vE SLT
o1 LT°0 € 16T
'St S'st Tre [A14
1444 1314 Tse LET
LLe 14 P'se €S¢
8'8z i3 T'sE 1374
LOE L'0E ve 092
9'st SE e 9T
[4:14 '8t LE SST
691 9'9T SE 68T

00287
00ETT
0S'6vT
TO'E91

yavay
Auieyry

8TT
6€T
141
(749
SET
9zt
ETT
bET
8ET
(449

L3
v
j 41
T
4%
61T
orl
LET
beT
1139

Lat

081
69T
€€T
62T
€rT
LET
€ST
€91
091
LST
691
[421
6T
SET
144
1414
092
99¢
6%
161

00°ZZE
00'ovT
00'v8Z
66'€8Z

Aewpd
Anueyy

(/24
182
vt
987
192
[4°14
1414
§9Z
S82

0¢
14
8T
4:14
9z
9T
79T
LLT
09z
82
692

Tz
S9T
€LT
182
S9¢
692
08z
LLT
£92
65T
08¢
182
8Lt
(414
867
08z
99z
S8
L6T
892
€8¢
8Lz

00'0949
00'80L
00'0Z8Z
T56'L98C

‘HIEAY
SSIN'SSL

080¢
17433
80Z€
960€
949Z
ez
9eLT
8%97
80LT
T

06T
000€
[41:14
687
(7413
0ZTE
Y96E
8r9e
Zse
L {441

759¢
0949
TLLe
0z6T
9.82
oviT
088Z
08TE
9stE
40114
[114°14
09tz
9122
474
90t
7434
9SLE

9LTE
089€
0z8Z
9€EET

00'Z59¢
00'89PT
00'vZsT
8¥0°5092

‘Havav
SSINI'SSL

ovoE
gzee
0zZ1E
ZE0E
:r4X4
0Lz
[45:14
099z
obLz
9sLT

0862
TS0E
800¢
910¢
9€62
09¢€E
9LSE
19¢
9SEE
orze

259¢€

091
(4744
4414
08vZ
o1LT
(4144
995¢C
4444
08Tz
2314
[4-144
808T
:14-14
890¢
[43:

bOEE
89eE
[0y 44
981

ooitt
00’6

00'98

vTy8

Asewpd
SSIN'SSL

10T
6
18
001
001
S6
96
16
6

€8
901
86
(411
T0T
L8

S8

66
L01
68

€6

98
L6
06
96
10T
86
g6
LT
S6
L6
06
6
96
90T
4]
98
16

6
18
6
8

wnwixepy
wnwiuw
uelpapy
afesany

zz0T/1€/01
zzoz/8z/ot
zz0z/9z/01
zz0T/v2/01
zzoz/1z/ot
7202/61/0T
7207/L1/0T
zz0T/v1/0T
T202/Z1/01
zzoz/11/01
zz0Z/01/01
zzoT/L/0T
zz0z/S/ot
TZ0T/€/01
T202/0E/6
z202/8%/6
z202/92/6
zzoz/eT/e
7202/12/6
T202/61/6
7202/91/6
Tz0T/v1/6
TT0T/ET/6
ze0z/2t/6
z202/6/6
7202/9/6
7202/2/6
720Z/1€/8
7202/62/8
T202/9z/8
zzoz/ve/e
zz07/22/8
T207/61/8
7202/L1/8
7202/51/8
Tzoz/zi/e
z202/01/8
zz02/8/8
7z02/5/8
T202//8
zz02/€/8
7702/1/8
zz0z/se/L
z202/LZ/L



HIFH

CaY = pBwseg v 3 Araing

XA

(L LR

EAC R AT T T R EEGLENAT R & s Y
1 T 0
|
| ns
| | | o0t
i | | o6t
|
0nz
nsz
00t
0sE
Anuyexy
13 £ ISP Ay -~ NI PR VSERIBY ——— T AICUI) e
LRSREB IR AL LL SLELTL RILISIEITAHS LS SS RS TS Al /b SY €Y Ty 6F LF SEEF TE A7 /T STEZTZRTATSIETIT 6 £ 6 € T
]
05

0sf

Auyeyy

DA FH g @y

17 e

(ROGRER TR G/ /A8 1 14 6049 L0 TO RS /G 66 £6 TG GE /1 SU T T 6F /F 50 FF 1y

,.*{-3, ;

EERTa T S R B S0 O O R A

oy

eluowwYy

i uSeR Ay @ T Aewd e

GOTONTFNLOOT £6 PR 16 RA SR ZR &/ O FZ OL £9 VA 1% 85 §S {6 GF 96 Ft 0Ob /F bf IF R7 &7 27 AL DT F1 OL 7 ¢+ |
0
4
o1
[an)
no7
nar

0ne

Auueyy
60T 901 £OT 00T /6 ¥6 T6 B8 S8 ZR 6/ 9L €L OL (9 ¥9 19 BS S5 25 6% 9¢ €b Ob LF bE If AZ SZ 2T 6T 9L €T OT + Fk 1
oy

oF

¥ uIseq UONIRIBY - BlUOWILIY

113 P 1P Ay —— 17 Al

FOTNOT /6 p6 TG AR 68 TR GL O/ €L Q04 (9 ¥9 19 BS 65 76 Ak M TV Ov /F ¥F 1F & &C 77 61 91 £1 o1 ¢ | '
RSO HRRRE T Ty AT o
F \}

gl

BlUOWWY



0§

HIEH WSPR DY S 47 pif UISPR SOy -

60T 90T FOTO0T L6 ¥6 T6 WA SR 28 6 9¢ €/ OL (3 9 19 /S S5 7S 6b 9y € Ov (E vF TE 8Z SZ ZZ 6T 9T €1 OL £ P

I e A : .

aleniN

JAFR ST Ay ® g e oy = SyNE g Ananig e

(RSB FR IR 6/ LL GL RA T GO LD G9 B9 10 RS £ 55 §6 TS GV £+ Gk Fv [( (F 4F GE FF [F 62 LT ST T TIT 6T LISTETIT 6 £ S E 1

T i i

aenIN

¥

)

>

ot

s9

SR

sot

R4

FOTUNYEOTO0E M8 b 16 R 5% 20 & 98 EF (DN @4 B 1O

LU 3 )

NN

3 EN Uiseq say W3 v UISER Y SYH——  §J3 AJRUIIg

&8 SB EB TR 64 £L SL €L TL 69 £9 S9 E9 T9 65 £S5 S5 £S IS G LV Sv £0 T 6€ L GE €E IF 67 LT STETITHTLTSTETIL 6 £ § £ T

a1e1IN

HIEWWSTE IOV B pyIpy USRIV e SyNE )3 Aty @

60T 90T FOTOOT (6 v6 T6 88 SR 2R 6L 9L €L OL (9 V9 T9 8S SS 7S 6F OF Eb Ob LF VF TE AT GZ Z7 6L 97 FT Of ra

I __s:_, A :_‘. If :H : (0

' | 1]

“a
-

aenIN



TS

H3 7 UISEQ IOy w17 AURULILI ] e

€0T 00T L6 ¥6 16 88 S8 T8 6L 9L € 0L L9 ¥9 19 85 S5 ¢S 6V 9 €v Ov LE PE T€ 87 ST ¢¢ 6T 9T €T OT £ ¢ 1 &

TG ITH0, YBGUPFHIR6 08 411,640 L}0

SEHY ¢

elUOWIWY

ST

S¢

S€

5174

SS

59



[As]

8 S8 €8 I8 6L L/ SL €

H3 €# UISEQ JoY = 143 pff UISPQ JOY e

:;mGmmmoSm:mmmmmﬁmmzqm«m:qmmNmmmm:mm:NmNm:NﬂZmHmH:mNmmH
L}0 :

5 0%0gir 6RO

elUOWWY

oy



€S

60T 90T €0T 00T L6 ¥6 16 88 S8 T8 6/ 9/ €L OL (9 ¥9 T9 85 S5 TS 6F 9% € OV LE VE 1€ 8C ST TZ 61 9T €T OT L ¥

{ uiseg uoijelay - _lUOWIWY

T

ov



125

3J3 €4 UISeY IV mwmmm 1T (i UISRY SO w117 AJRLUILI e

L8 S8 €8 I8 64 LL SL €L TL 69 £9 G9 €9 19 64 L5 5SS €S TS 6V LV SV €V TV 6€ LESE EETE6C LT ST ECTCOH6T LTSTETTIT 6 £ G € 1

AMiujjey|y

0S¢



qq

$3 b uiseg 1By W Y3 Alewig m

60T 90T €0T 00T L6 ¥6 T6 88 SB T8 6L 9L €/ 0L L9 ¥9 19 85 S5 TS 6V 9v € Ov LE VE TE 8C SZ TT 6T 9T €T OT L ¥

Auieyy

1

0s

00T

0sT

00¢

0s¢

00t

0se



JIcsuiseg oy m YIpyuisegioym 3 Aewdm

L8 S8 €8 186/ £L SL €L TL 69 /9G59 €9 1965 L5G8SESTq6Y LV SY €V TV 6€E LEQECETEBC LT STECTCOBILISTETTITI 6 £ G € 1

P

LI |
0S¢
Auurjeyy

00¢€

0s¢€



#IcHuiseguay m  pappuiseglroym Syym 3 Aewugm

S'T-
60T 90T €0T 00T /6 ¥6 16 88 S8 (8 6L 9L €L 0L £9 ¥9 19 89 GG ¢G 6V 9v €y OV LE PE 1€ 8C ST TT 6T 9T €T 0T £ Vv T

TEER I _..q.q,_._. _4 I *‘ﬁi | ﬁ gﬁaizﬂ ﬁjszﬁﬁqﬂ T EE VYR IR E T N Y R E TV Y ARRCACRRRRERR(( LIl
|

! _ | S0t

ST

SVl
3je}IN



8§

HIcuisegIay ©  PIp#uiseg iy m  Syy Wy Aewudm

L8 S8 €8 18 64 LL SL €L TL 69 £9 69 €9 19 65 LS SS €S 1S 6V LV SV €V TV 6€ LE SE EETE 6T LT GCETTCZO6T LISTETTI 6 £ § € 1

01 i =:_=:‘an__. __1__:::_; ;_ 4—__-__.__7;___;— = ﬁs___z_s__.j_:—_-ﬁi |0 ___ M =qj IV
|

——

31eIN

ot

1



65

143 €4 Uiseg 1oy 43 b# uiseg Jay Svy 13 AW e

18 98 €EB 18 64 L SL €L TL 69 /9 69 €9 19 6S [S 55 ES TS 6V LV Sb €v TV 6€ L€ SE €F TE 6T LT ST ET TZ 6T LT ST ET TT 6 L

a1elN

S t

1



09

60T 90T 0T 00T L6 ¥6 16 88 S8 ¢8 6L 9L €L 0L {9 ¥9 19 85 S5 TS 67 9 €V Ov LE PE T€ 8C ST ¢T 6T 91 €1 OT L V

HIEHUISEQ UBY * YT p# UIseq JaY

(RN 11T

9]eJlIN

i

T

S'T-

S0

S¢C

Sy

S9

So1

ERA¢

Svi



T9

SN

v 1

0
S0
1
ST

87T
[4
S'¢

4

e ¢

St



Directors:
Scott Sear, FPresident
Dennis Coleman, Vice President
Debra Canero, Secretary/Treasurer
' ’ Mike Duran, Director

William Teague, Director
General Manager:

VS D Beverli A. Marshall

December 9, 2021

Kai Dunn, Ph.D,, PE.

Senior WRC Engineer - NPDES/Stormwater/401 WQC Unit Chief

State of California Colorado River Basin Regional Water Quality Control Board
73720 Fred Waring Drive, Suite 100

Palm Desert, CA 92260

Dear Dr. Dunn:
SUBJECT: VALLEY SANITARY DISTRICT AMMONIA STUDY TECHNICAL REPORT

Attached you will find Valley Sanitary District’s (VSD) Board required Ammonia
Study Technical Report to evaluate the potential actions to reduce ammonia discharges
into the Coachella Valley Whitewater River Storm Water Channel. This study was
required by Board Order R7-2020-0007 and had to be completed within 18-months of
the effective date of the Ammonia Work Plan approval. The Board Order R7-2020-
0007 became effective on April 1, 2020, and the work plan was approved in June
2020. Based upon my inquiry of those directly responsible for gathering the
information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete.

I 'am the new Facility Operations Manager and Chief Plant Operator for the
District. My SWRCB Grade V Wastewater Operator certification number is 9778 and it
expires on 07/02/2023. If you have any questions concerning this report, please let
me know.

Sincerely yours,

(Q/ut [)? QJ’M—’ML—

Dave Commons

Facility Operations Manager
Valley Sanitary District
45500 Van Buren Street
Indio, CA 92201

Attachment

45-500 Van Buren Street, Indio CA 92201 Phone 760-238-5400 Fax 800-750-2280

62



63



Directors:
Scott Sear, President
Dennis Coleman, Vice President
: ,4‘ Debra Canero, Secretary/Treasurer
' ' Mike Duran, Director
William Teague, Director
General Manager:

VS D Beverli A. Marshall

December 01, 2021

Kai Dunn, Ph.D., P.E.

Senior WRC Engineer — NPDES/Stormwater/401 WQC Unit Chief
California Regional Water Quality Control Board

Colorado River Basin Region

73-720 Fred Waring Drive, Suite 100

Palm Desert, CA 92260

Dear Mr. Kai Dunn:
SUBJECT: VALLEY SANITARY DISTRICT AMMONIA STUDY TECHNICAL REPORT

In accordance with Board Order R7-2020-0007, within 18-months of the effective date of the
Ammonia Work Plan approval, Valley Sanitary District (VSD), is to submit an ammonia study
technical report. Order R7-2020-0007 became effective on April 1, 2020, and the work plan was
approved June 2020. The study was to evaluate the potential actions to reduce ammonia
discharges into the Coachella Valley Storm Water Channel.

VSD Wastewater Treatment Plant

Referring to Figure 1 and Figure 2, the wastewater treatment plant consists of two separate
treatment systems: an activated sludge treatment system with a design capacity of 10 mgd and
an oxidation pond treatment system with a design capacity of 2.5 mgd. Plant influent flow is
directed to primary clarifiers after going through mechanical bar screens and the grit chamber.
After the primary clarifiers, flow is apportioned between the activated sludge treatment system
and the oxidation pond treatment system.

The activated sludge treatment system consists of anoxic selectors, aeration basins, secondary
clarifiers, and a dedicated chlorine contact chamber. Former primary clarifiers are used for the
anoxic selectors.

The oxidation pond system consists of two oxidation ponds (Ponds 2 and 3), and two smaller

cells (North and South). The flow pattern through the pond system usually begins in a series
starting with Pond 2 then into the two cells then into Pond 3. When the two cells are being

45-500 Van Buren Street, Indio CA 92201 Phone 760-238-5400 Fax 800-750-2280

64



VSD Ammonia Technical Report December 01, 2021

used for collection and treatment of waste activated sludge, the two cells commonly are
isolated and flow from Pond 2 goes directly to Pond 3. Pond 3 effluent flows to a dedicated

chlorine contact chamber.

Chlorinated effluent from each chlorine contact chamber is combined and dechlorinated prior
to discharge to the Coachella Valley Storm Water Channel. For the period from June 2015
through March 2020, the average flow from the activated sludge treatment system was 4.40
mgd. The average flow from the oxidation pond treatment system was 1.39 mgd. On average,
the pond effluent comprises 24% of the combined outfall effluent discharge.

In April of 2021, the oxidation pond treatment system was discontinued and no longer
contributes to the final discharge. All flow from the primary clarifiers is directed through the
activated sludge treatment system. Only waste streams contribute to the pond system.

There is often no flow upstream of the VSD outfall in the Coachella Valley Storm Water
Channel. Therefore, the effluent flow is often the only flow present in the channel at the
downstream receiving water monitoring location.

Work Plan
The current permit requires VSD to analyze a grab sample once per month for ammonia, as N
(NH3-N), at sample location EFF-001C. These compliance samples are sent to a contract

laboratory for analysis.

Per the approved ammonia study, VSD has been utilizing the following sampling plan to
monitor the performance of the process changes that began in mid-2019 and to continue to
make adjustments as needed. VSD staff have been analyzing 24-hour composite samples
weekly for ammonia, as N, taken at the following locations (see Figure 2 and Table 1):

e INF-001 (treatment plant influent)

e Primary clarifier effluent (activated sludge and pond system influent)

e EFF-001A (activated sludge treatment process effluent)

e EFF-001B (oxidation pond treatment process effluent) — offline as of April 2020
s EFF-001C (combined final effluent after dechlorination)

At a minimum, samples were collected from the above locations for ammonia. The intent of
sampling the was to accumulate a robust data set and to identify seasonal variability in
ammonia concentrations and/or changes in operational strategies that may be needed to offset
variability. Samples were analyzed in-house, in VSD’s wastewater treatment plant laboratory.

Sample results from these locations enabled VSD staff to observe and trend ammonia

concentrations and removals throughout the treatment processes. Supporting samples of
process data were collected to more closely evaluate processes as needed.

Page 2 of 8

65



VSD Ammonia Technical Report December 01, 2021

Examples of process data at the activated sludge plant are mixed liquor suspended solids
(MLSS) and dissolved oxygen (DO). A MCRT, of no less than seven (7) days, was used to
calculate wasting values to maintain a healthy population of organisms capable of nitrifying
ammonia in the activated sludge process. DO probes receive real time data from a single point
in each of the four (4} aeration tanks in operation. This real time data is used to automatically
adjust airflow to the aeration tanks based on an assigned DO setpoint. The DO setpoint has
been assigned no less than 2.0 mg/L to ensure that there is adequate DO for nitrification. VSD
staff collect DO values from multiple points of the aeration tanks with the use of a handheld
field probe, as needed, to assess variability of DO levels within the tanks.

To ensure enough air is being provided in the treatment ponds, the handheld field probe will
also be used to collect DO values at the effluent end of each pond in series. Values will be
collected daily. The D.O. value leaving the final pond should be maintained above 2 mg/L. After
April 2021, VSD staff collect D.O. values on the final pond to ensure enough air to maintain
stability of pond conditions even though no discharge is occurring from the pond system.

In addition to the monitoring described above, during the study VSD has conducted additional
monitoring and observations to assess other changes that may result from the process
modifications. Examples of the monitoring included plant energy usage, secondary sludge
settleability, alkalinity, activated sludge microbiology (e.g., evidence of filamentous or foam
producing organisms) and final effluent quality, assessed primarily in terms BOD, TSS, and NHz-
N)

Table 1. Ammonia Study Sampling Plan

Sample Location Sample Type Frequency | Duration
INF-001 — treatment plant influent 24-hr composite | Weekly 12 months
Primary clarifier effluent - activated sludge 24-hr composite | Weekly 12 months
and pond system influent

EFF-001A - activated sludge treatment 24-hr composite | Weekly 12 months
process effluent

EFF-001B - oxidation pond treatment 24-hr composite | Weekly 12 months
process effluent (discontinued April 2021)

EFF-001C - final effluent after dechlorination | Grab Monthly 12 months
INF-001 - treatment plant influent Grab Monthly 12 months

Page 3 of 8

66



L9

VSD Ammonia Technical Report December 01, 2021

Figure 1. VSD Wastewater Treatment Plant Ammonia Study Sampling Locations

Page 4 of 8



89

830 ¢ o3eg
} jue} Joriuoy SI9lleID
- d e afpn BA u
<M\wm=mmwmmm auLOy) Auiepuosag [+ | PPMIS PRIEATRY
&
T
Jaquieyd
syuey sy
T e WL T vopeyuauipeg |o—| WO SUseRsEg |,